Parts List

A Carton

No. Parts No. Name Material Quantity Specifications

1 BGS08001 Floor HDPE 1 53*33.15*1.1 (inches)

2 BGS08008 Roof HDPE 1 53.15*32.95*2.3 (inches)

B Carton

No. Parts No. Name Material Quantity Specifications
3 BGS08002 Left back panel HDPE 1 45.67*25%0.98 (inches)
4 BGS08003 Right back panel HDPE 1 45.67*23.54*0.98 (inches)
5 BGS08004 Left side panel HDPE 1 46.06*32.28"4.37 (inches)
6 BGS08005 Right side panel HDPE 1 46.06*32.28"4.37 (inches)
7 BGS08006 Left door HDPE 1 43.31*25.12*15 (inches)
8 BGS08007 Right door HDPE 1 43.31*25.12*1.5 (inches)
9 GS0201014 Hinge assembly Plastic 7 69.9x37 4x25 (mm)

10 GS0201015 L hinge folding assembly Metal 1 35x25x15.5 (mm)

" GS0201016 L-1 Metal 1 36.5x20x15.5 (mm)

12 GS0201017 L-2 Metal 1 36.5x20x20 (mm)

13 GS0201018 Latch-1 Metal 1 60.8x40x15 (mm)

14 GS0201019 Latch-2 Metal 1 87.9x42.04x12.8 (mm)
15 BGS08009 Support rod Metal 1 580x$8

16 GS0201021 Support rod fixing piece Metal 1 38x16x1.5 (mm)

17 Y202327 Large flat head cross bolt Metal 8 M6x10 (mm)

18 GS0201028 Strengthen the block Metal 14 58x18x1.2 (mm)

19 Y202333 Crosshead screw Stainless steel 12 M4x10 (mm)

20 Y202338 Large flat head cross screw Stainless steel 28 M5.5x19 (mm)

21 GS080001 Instruction / 1 /

22 Y201069 Spare parts / 1 /

please save the spare parts.




Wall Panels and Floor
i

Left back panel
BGS08002

Left side panel
BGS08004

Right back panel
BGS08003

[=Je=Je=Jo=Jo=Je=Je=]e=] @

OO PEPPPEPPPEPEEPP PP PPPEEPOE® 6 &

/ lo_o

Floor Right side panel
BGS08001 BGS08005




Doors and Roof
NN i

Roof
BGS08008

Left door Right door
BGS08006 BGS08007




Hardware

L hinge folding assembly
(GS0201015)x1pcs

Support rod fixing piece
(GS0201021)x1pcs

AN

Support rod
(BGS08009)x 1pcs

Hinge assembly
(GS0201014)x7pcs

Strengthen the block
(GS0201028)x14pcs

L-2
(GS0201017)x1pcs

L-1
(GS0201016)x1pcs

Large flat head

____cross bolt
Y202327
M6x10x 8pcs

Crosshead screw
Y202333
M4x10x12pcs

L

T
Latch-1 Latch-2
(GS0201018)x1pes (GS0201019)x1pes

Large flat head
Cross screw
Y202338
M5.5x19x28pcs




Right back panel
to install

Right back panel
BGS08003

Right back pane

BGS08003 ‘

Left back panel
to install

Left back panel
BGS08002

Left back panel
BGS08002 ‘




2
a
5
=
g &
=
En2
28 %
55

s

back panel
to install

Y202327

(M6x10)%2pcs

Large flat head cross bolt

Left side panel
BGS08004

Left side panel
to install

Left side panel

BGS08004




G Large flat head cross bolt
W ) v202327
7 (M6x10)x3pcs

Left side panel
to install

Large flat head cross bolt
Y202327
(M6x10)x3pcs

£ J
'\~ -!'i'. OO s ODO000DOOUDO00 s DOo0OODOODODO e O
\2

nght Side panel . Right side panel
to install BGS08005

Right side panel
‘ BGS08005




Right side panel
to install

7 (M6x10)x3pcs

Large flat head cross bolt

Large flat head cross bolt
Y202327
(M6x10)x3pcs

Right door
o accessories
to install

ight door ‘(

v=]

y Large flat head
£/ Hinge assembly ﬂ\ Strengthen the block Cross screw
4 (GS0201014) | 0 (GS0201028) Y¥202338

X2pcs

X2pcs (M5.5x19)x4pcs

Hinge assembly
(GS0201014)
X2pcs
Strengthen the block
(GS0201028)
X2pcs
Large flat head
Cross screw
Y202338
(M5.5x19)x4pcs
-

Ny [ .
| U~ Lateht
> 650201018
Latch-2
650201019

Crosshead screw
¥202333

(M4x10)x6pcs

GS0201016

L-1 GS0201018
GS0201016 | {1l Latch-2
Crosshead screw " 350201019
Y202333

(M4x10)x2pcs

Crosshead screw
¥202333
(M4x10)x4pcs




9,

Left door
accessories
to install

&

(2
2

K2

=

Left door
BGS08006

X2pcs

(0 Strengthen the block I(;regssg: :Icarter\xaad
, 7 (GS0201028) Y202338

(M5.5x19)x4pcs

=0 0 oo 9

Crosshead screw
Y202333
(M4x10)x2pcs

Crosshead screw L-
Y202333 GS0201017

(M4x10)x2pcs

L-2
GS0201017

Hinge assembly
(GS0201014)

x2pcs

Strengthen the block
(GS0201028)

x2pcs

Large flat head
cross screw
Y202338
(M5.5x19)x4pcs

10

Door Install accessories after
to install the left door and right door.

@ Strengthen the

- (6S0201028)x2pcs

Large flat head
block Cross screw
Y202338

(M5.5x19)x4pcs

Large flat head
Cross screw
Y202338
(M5.5x19)x4pcs

Strengthen the block
(GS0201028)x2pcs




Large flat head

@ Strengthen the block Cross screw
7 (650201028) Y¥202338

x3pcs (M5.5x19)x6pcs

Roof
@ accessories
to install

x3pcs

L hinge folding

assembly

GS0201015
L hinge folding W
assembly
GS0201015 -
Crosshead screw g Crosshead screw
Y202333 Y¥202333
(M4x10)x2pcs (M4x10)x2pcs

Hinge assembly
(GS0201014)x3pcs
Strengthen the block
(GS0201028)x3pcs
Large flat head cross screw
Y¥202338
(M5.5x19)x6pcs

Strengthen the block I(;raorg: ;I(;arterxaad
g{sfgomzs) Y202338
(M5.5x19)x6pcs

Roof
to install

Strengthen the block
(GS0201028)
x3pcs

Large flat head
cross screw
Y202338
(M5.5x19)x6pcs




@ Supportrod =
. Support rod
to install BGS08009

Support rod
BGS08009

clockwise rotation
support pole

s » Crosshead screw
4 (M4x10)x2pcs

Support rOd Support rod fixing piece
@ to install 650201021

Support rod fixing piece
GS0201021

Crosshead screw
Y¥202333
(M4x10)x2pcs

l@ Congratulations! you did it!! Awesomel!l



